
46 

X-Tube Bearing Assembly 
 

 
Ref Description Part # Qty  Ref  Description Part # Qty 

1 X-Tube Holder 001-7243A 2  4 1/4"-20 1/2" Bolt Hardware 2 
2 X-Tube Insert 001-7243B 2  5 1/4"-Lock Washer Hardware 2 
3 3/8”-16 1 1/4" Bolt Hardware 4  6 3/8”-16 Flange Nut Hardware 4 

 
Perimeter Nozzle Pump Assembly  

 

 
 

Ref Description Part # Qty  Ref  Description Part # Qty 
1 3/4" Elbow 007-4121K 4  5 5/16*18 Flange Nut Hardware 4 
2 12V Pump 007-4210 2  6 1/4”-20 Hex bolt Hardware 8 
3 Perimeter Nozzle Brkt 001-7224A 1  7 1/4" Flat washer Hardware 8 
4 5/16-18 Flange Bolt Hardware 4  8 1/4”-20 Hex Nut Hardware 8 

 
 

1 

2 

4 

1 

6 

6 

2 

2 

3 

4 

5 

3 

4 

5 

1 1 

4 

3 

5 

6 

7 

8 


